

C220867 1/4



暹鎊鋼鐵股份有限公司
YUEN CHANG STAINLESS STEEL CO., LTD.

檢驗證明書

INSPECTION CERTIFICATE

列印日期 ISSUE DATE: 2018/08/30

高雄市前金區中正四路235號13F
13F, No. 235 Jungjeng 4th Road, Chianjin
Chiuh, Kaohsiung, Taiwan
TEL: 886-7-9695858 FAX: 886-7-9685768
http://www.yuenchang.com.tw

項目 Item	鋼捲編號 Coil No.	來源國 Origin	爐號 Heat No.	鋼種 Steel Grade	表面 Finish	產品尺寸 Thickness x Width x Length	淨重 Net Weight (LBS)												
客戶名稱 Customer	ASA Alloys Edmonton 20 Challenger Crescent Sherwood Park, Alberta T8H 2R1 Tel: (780) 416-6422 Fax: (780) 416-7594																		
商品描述 Desc. Of Goods	Prime Cold/Hot Rolled Stainless Steel Sheets, Slit Edge 304/304L 2B Finish With PVC On Main Side 304/304L NO.1 Finish Without Paper Interleaved 304/304L NO.4 Finish With Optic Fiber Laser PVC On Main Side With Backpass As Per PO#P044462																		
CH015	FA80521790K10-018	China	A2802111	304L	NO.1	3/8" x 48" x 120"	2,449.34												
CH020	58308083Ea-003	Taiwan	A0800942	304L	NO.1	5/8" x 60" x 120"	2,619.09												
CH021	58505071Aa-003	Taiwan	C1803417	304L	NO.1	1" x 60" x 120"	2,072.35												
CH022	58505071Aa-004	Taiwan	C1803417	304L	NO.1	1" x 60" x 120"	2,072.35												
CH026	KA704B5480W20-019	China	A1701341	304L	NO.4	20GA x 48" x 96"	2,727.12												
CH027	KA704B5480W20-022	China	A1701341	304L	NO.4	20GA x 48" x 120"	2,766.80												
CH028	KA704B5480W20-023	China	A1701341	304L	NO.4	20GA x 48" x 120"	2,764.60												
CH033	9L765Y03-024	Taiwan	9L765	304L	NO.4	18GA x 48" x 120"	2,590.43												
化學成分 Chemical Composition (%)																			
Item	C	Si	Mn	P	S	Cr	Ni	N	Cu	Mo	Others	T.S N/MM2	Y.S(0.2%) N/MM2	Elong (%)	HB	HRB	HRBW	HV	
CH015	0.025	0.430	1.570	0.030	0.0010	18.200	8.000	0.050				653	266	59.0	167.0				
CH020	0.020	0.450	1.560	0.031	0.0020	18.200	8.100	0.050			Impact Test KV (J):308/309/363	635	292	57.0	177.0				
CH021	0.019	0.490	1.570	0.037	0.0010	18.100	8.000	0.050			Impact Test KV (J):331/345/366	640	257	56.0	172.0				
CH022	0.019	0.490	1.570	0.037	0.0010	18.100	8.000	0.050			Impact Test KV (J):331/345/366	640	257	56.0	172.0				
CH026	0.024	0.550	1.590	0.028	0.0030	18.000	8.100	0.050				658	272	56.0		85.0			
CH027	0.024	0.550	1.590	0.028	0.0030	18.000	8.100	0.050				658	272	56.0		85.0			
CH028	0.024	0.550	1.590	0.028	0.0030	18.000	8.100	0.050				658	272	56.0		85.0			
CH033	0.022	0.500	1.560	0.028	0.0020	18.270	8.000	0.050	0.030	0.050		680	307	53.0					180.0
機械性質 Mechanical Properties																			
												QC Manager							
												ISO 9001							

茲證明本廠所製產品，均係材料製成製造及試驗，並符合規格之要求。
We hereby certify that the products described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.

本產品無輻射污染，並且不含汞。The material described above is free from radiation contamination and mercury.
本廠明認符合EN10204/Type 3.1認證。Inspection certificate in accordance with EN10204/Type 3.1.
本廠所製產品均符合ASTM A240規範要求。All the above products conform to the requirements specified in ASTM A240.
ASTM A240 & ASME SA240

16629
11/21/18
ASA
SS304L-4.035-410 PVC

David Wang